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ITEM Metal H.P.L. 


DATE 2007. 5. 01. 5. 07. 

- TEST METHOD: Korean Standards Association(KSA M3803) 


TEST ITEM STANDARD TEST RESULTS 
1.Appea rance No Change In Appearance No Change In Appearance 

2.Di mens ion 
St ab iii ty 

Absorption No Defect No Defect 

Width Di rect ion Less Th an 1.4 % 0.6 % 

Length Directi on Less Than 1.1 % 0.5 % 

3.Stain 
Resistance 

Gaso line 

No Defect 

No Defect 

Ethanol No Defect 

Soap So I uti on No Defect 

10% Ammonium Solut ion No Defect 

10% Cit rat e No Def ec t 

Ac i d So I uti on No Defect 

4. F I ex j bj lity No Defect No Defect 

5.Surface 
Wear 

Resistance 

Wear va lu e Mor e Thall 200 989 

Wear amou nt Less Than 0.1 0.05 

6. Li ght Resistance 
No Defect - No Defect 

Le ss Than 3.0 0.4 

7. Ba II Impact Resi s tance (mm) More Th an 100 No Defect 
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Me!acore 
Decorative Laminate!> 

Metal Laminates 
Veneer Laminates 

Phenolic Back up Board 
Laminate Flooring 

Conductive HPL 
Fiber & Botanic Laminates 
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